

CN 2959
 CUSTOMER:
 DESCRIPTION OF GOODS: HOT ROLLED STEEL COILS
 STANDARD: ASTM A 36
 GRADE: ASTM A36
 VESSEL NAME: VERUDA
 LOT NO:
 THICKNESS 0.3650 INCH X WIDTH 48.00 INCH

Certificate No:15142535-40/2018
 Date:07.08.2018
 Page:1/1

MILL'S TEST CERTIFICATES

MECHANICAL PROPERTIES

CHEMICAL PROPERTIES

Coil No	Heat No	Yield Strength PSI	Tensile Strength PSI	Elongation %	%C	%Mn	%Si	%P	%S	%Cr	%Ni	%Cu	%Mo	%V	%Al	%N	%Ti	%Nb	%Sn	%B	%Ceq	Weight KG
J065659000	JA04231	47138.0	70054.0	33.50	0.16	0.63	0.19	0.021	0.001	0.07	0.08	0.19	0.013	0.002	0.027	0.008	0.002	0.003	0.010	0.0002	0.30	22260
J065660000	JA04231	47138.0	70054.0	33.50	0.16	0.63	0.19	0.021	0.001	0.07	0.08	0.19	0.013	0.002	0.027	0.008	0.002	0.003	0.010	0.0002	0.30	22220
J065661000	JA04231	47138.0	70054.0	33.50	0.16	0.63	0.19	0.021	0.001	0.07	0.08	0.19	0.013	0.002	0.027	0.008	0.002	0.003	0.010	0.0002	0.30	22200

